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TEST REPORT

DATE: 02-26-2021 Page 1 of 1 TEST NUMBER: 0274335
| CLIENT | Lions Floor
| TEST METHOD CONDUCTED | BS EN 436 Resilient Floor Coverings - Determination of Density |

DESCRIPTION OF TEST SAMPLE
IDENTIFICATION Lions Floor Trenta Collection
CONSTRUCTION SPC
BACKING EVA
TEST METHOD

Measurements were made to determine the volume and mass of the submitted sample and the
calculation was made to show the density.

TEST RESULTS

| DENSITY 1.92 grams/cm?3

APPROVED BY:
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